20" FLOORKEEPER EZ BRUSH DRIVE

Save this PDF as:
Size: px
Start display at page:

Download "20" FLOORKEEPER EZ BRUSH DRIVE"

Transcription

1 TORNADO INDUSTRIES 7401 W. LAWRENCE AVENUE CHICAGO, IL (708) FAX (708) Tornado Parts List Manual For Commercial Use Only 20" FLOORKEEPER EZ BRUSH DRIVE MODEL NOS A & 99105B For Operations & Maintenance see L2621EE L2621EEP 8/ Tornado Industries, Inc. All rights reserved.

2 NOTES 2

3 This illustrated parts book covers: MODEL 20" 20" CAT. NO A* 99105B* VOLTS 24V 24V SERIES E E All specifications are subject to change without notice. * TABLE OF CONTENTS Chassis Assembly....4 Brush Motor & Cover Assembly..6 Brush Lift Assembly..8 Solution Tank Assembly...10 Recovery Tank Assembly...12 Squeegee Assembly...14 Control/Instrument System...16 Rear Access Panel w/relays...18 Control Wiring...20 Wire Harnesses...21 Maintenance Parts..23 Accessories..23 3

4 4

5 Item No. Qty. Part No. Description CHASSIS ASSEMBLY Screw ¼-20 X ¼ Lockwasher 5/16" Lock Nut 5/ Screw 5/16-18 x ¾ #8-1/2" Lock Screw Washer, Plain 5/l6" Washer, Plain 3/8" Lockwasher 3/8" Lockwasher, ¼ (H/S) Wheel Screw-#10-24 x ½ (ZP) Phillips Pan Head Caster Screw Chassis Frame Screw Cable Clamp Axle Adapter Plate Axle Locking Plate Axle Spacer * Washer, Plain 3/8 ID (ZP) * Screw-1/4-20 x 5/8 (ZP) Phillips Round Head *NOT SHOWN 5

6 6

7 BRUSH MOTOR & COVER ASSEMBLY Item No. Qty. Part No. Description Motor, 1 HP Brush Cover, 20" Plate-Clutch Backing Set Screw Plate, Brush Retainer Pin Plate-Brush Clutch Retaining Screw Spring Bumper Strap, 20" Keeper Bumper, Brush Cover 20" Bearing, Flanged Screw Plate, Bearing Retaining Screw Washer, Wave Wheel Washer Screw Pin Spring, Compression Nut Cap * Pad Holder Label-Wire Marker Positive *Not Shown 7

8 8

9 Item No. Qty. Part No. Description BRUSH LIFT ASSEMBLY Lock Nut 5/ Retaining Ring Washer Cotter Pin Washer Flat 3/ Bushing Lock Washer ½ Washer, Wave Screw-Socket Hd. Shoulder 3/8D X 3/8 (ZP) Washer-Plain ½ ID (ZP) Screw Nut-Finished Hex 1/2-13 (SS) Screw, Shoulder Clevis Clevis Pin Nut Pin Spring, Extension Weldment, Brush Lift Latch Arm, Right Hand Bearing Weldment, Brush Lift Arm, Left Hand Lift Rod Weldment-Brush Lift Pad, Motor Lift Pedal Brush Lift Adjustment Plate Brush Lift Mounting Plate Brush Deck Level Adjust Plate Spacer-1/2 Dia Spacer-3/8 Dia Screw 5/6-18 x ½ Screw 3/8-16 x 1-1/ Locknut 3/ Screw ½-13 x 1-1/ Pin-Spring 9

10

11 SOLUTION TANK ASSEMBLY No. Qty Part No. Description No. Qty Part No. Description Screw Nut (Included with Item #72) Drain Tube Charger Connector Clip, Sight Tube Connector Mtg. Plate Rivet-Blind 3/16 Dia x Light Mtg. Bracket (Included with Item #72) Screw Screw Solution Control Bracket Screw Washer-Plain #10 ID (ZP) Screw (Included with Item #72) Plate, Solution Control Screw Pin Washer-Plain.391 ID (ZP) Retaining Ring Warning Light Assembly Kit (Includes items 59, 62 & 65) Bar, Lower Link /8 Dia. Cable Clamp Screw, Shoulder Screw # Weight Nut, # Fill Door Screw-Truss Head ¼ -20 x 5/ Clamp Fitting, 3/8 NPT x 5/8 Barbed Hose Bracket Sol. Valve Clamp Elbow Fitting, 3/8 NPT x ½ Barbed Hose Nut Fitting, 3/8 NPT x ½ Barbed Hose Valve, Solution Release Decal-Squeegee Control Fitting Decal-Solution Control Solution Tube ½ ID, 13 long Plate-Solution Fill Cover Stop Washer Decal-Recovery Drain Runtee Fitting, 3/8 NPT Washer-Plain ¼ ID (Neo) Screw Solution Tank w/opening Solution Tank (No Opening) Plate, Control Handle Stop Pin Bar, Upper Link Nut Weldment, Solution Control Handle Bearing, Flange Bracket, Handle Pivot Screw Locknut Solution Tube Nut Washer Washer Washer Screw Screw Hinge Grip * Access Panel Stop Cable DECAL-TORNADO W/ LOGO Decal, Battery Maintenance * Decal, C.B. Identification * Decal, Level Gauge Screw Screw * Decal Tornado *Not Shown Special service note: All solution drainage tube components (see diagram opposite) between the Solution Tank (item 27) and the forward Solution Tube (item 37) are also available as a Solution Hose Kit # Except for existing hose clamps, this Kit includes all needed drainage components between the Solution Tank and the forward Solution Hose (diagram items 25, 79, 80, 22, 81, 20, 21, & 18). The Kit offers better flow and reliability than any previous subsystem, and is intended as a retrofit for any Series D EZ s using an inline filter, as well as all earlier Series machines. 11

12 12

13 RECOVERY TANK w/vac MOTOR ASSEMBLY Item No. Qty. Part No. Description Access Cover, Recovery Tank Deflector, Intake Adaptor Fitting Cover Retaining Cable Float Switch Gasket Cable Clasp Assembly-Vac. Motor Gasket Fitting, Female Adapter Sleeve, Hose Bracket Hose Support Hose, 1 1/2" Screw-T.F.PLT60, Pan Head #8-16 X ¾ Plug Strap, Hose Plug Retainer Sleeve, Recovery Drain Screw Lockwasher Clip, Drain Hose Lockwasher Screw Plate Hose, 1 1/2" Clamp, Hose Sleeve Fitting, Male Adapter Tank, Recovery Vac Motor Intake Screen Housing, Vac Filter Spacer Filter Cover Assembly Cable Clamp Screw Washer Screw-Hex.Head Cap ¼ -20 x 1-1/4 (SS) Screw-Phil.Pan ¼-20 x 1.00 (ZP) Spacer Gasket Nut Washer Washer Battery Tray Vac. Motor Exhaust Hose Wood Block (Battery Stop) 2 x 8 x 6-3/4 (Black) (12V ONLY) Tie Wrap Hose Clamp Screw-TCT(F) Pan Hd. #10-24 x ½ Washer-Plain ¼ * Battery (99105A) * Battery (99105B) * Battery Charger * Cable (99105B) Stand Pipe-Vacuum Motor *Not Shown 13

14 14

15 Item No. Qty. Part No. Description SQUEEGEE ASSEMBLY Nut Washer Handle, Squeegee Control Bearing, Flanged Push Nut Screw Bracket, Handle Pivot Screw Cable Assy-Squeegee Screw Plate, Control Cable Clasp Nut Pin - Cotter (Ext. Prong) Wheel Pin-Clevis.320 DIA / 1-1/4"LG Washer-Plain #10 ID (ZP) Nut Acorn Spacer Rub Wheel Washer, Wave Channel, Outer - 20" Squeegee Blade Set - 20" Squeegee Blade Retainer - 20" Screw-Flat Hd. Cap Screw Screw Washer Bearing Pivot Weldment, Towing Arm Knob Lockwasher Screw Shaft, Pivot Cotter Pin Bearing Weldment, Pivot Frame Weldment, Pivot Frame Spring Spring Adjuster Pin Weldment, Wheel Support Bracket, Control Cable Grip Screw Lever Stop Bracket /4" Flat Washer /4" Lock Washer /4" - 20 Nut Eye Bolt Plate-Control Cable Clasp Washer-Plain ¼ * Washer-Lock (I/T) 3/8 *Not Shown 15

16 16

17 Item No. Qty. Part No. Description CONTROL/INSTRUMENT SYSTEM Screw-Phil. Pan Hd. #8-32 X 1/2 (ZP) Screw Locknut Flasher Relay Nut-Lock Hex (KEPS) # Clamp - Cable 1-1/8" Dia Panel, Instrument Switch Switch Indicator Light, Red Gauge, Battery Condition Panel-Controller (Partial View. Rest shown on Rear Access Panel w/relays) Screw Plate, Speed Control Bar Ret Screw Cap-Screw Thread, Black Vinyl Grip /16" Flat Washer Bracket, Dead Man Handles-top Screw-Shoulder Socket Hd. 5/16D X 1-1/2 (zinc-plated) Switch-Push Button S.P.D.T. (10 A) Brush Actuation Lever (Speed Control) Handle-Control Screw-Phil Flat Hd. #8-32 X 1-1/4 (ZP) Pin-Retaining Access Panel 17

18 18

19 Item No. Qty. Part No. Description REAR ACCESS PANEL w/relays Screw Screw Screw Screw Locknut Grommet Insulator Bushing Retainer Nut Relay Circuit Breaker, 25A Circuit Breaker, 45A Relay Mtg. Plate Plate, Cir. Brk. Mtg Clip, Sight Tube Panel-Controller (Partial View. Rest shown on Control/Instrument System) Pin-Retaining Access Panel * Cover, Panel * Nut-Hex Lock (KEPS) #6-32 * 0.5 ft Grommet-Cont. SER Plastic 3/16 * Wiring Diagram Label * NOT SHOWN 19

20 20

21 Item No. Qty. Part No. Description *Not Shown CONTROL WIRING * Clip-Lead Retainer (Self Adhs) Rectifier Assembly Terminal-Q.D. Male GA. Ful. Ins Cable-Batt. 6 GA x 12 Black Cable-Batt. 6 GA x 12 Red Wiring Harness-Instrument Panel Wiring Harness-Relay Panel Wiring Harness-Main Lead-10 GA x 3" Red Wiring Harness-Safety Switch Assy-Battery Charger Connector Cable-Battery Jumper 6 GA x 10 Black 21

22 WIRING HARNESSES WIRING HARNESSES Item No. Qty. Part No. Description Wiring Harness-Instrument Panel Wiring Harness-Safety Switch Wiring Harness-Relay Panel Wiring Harness-Main Cable-Battery, Jumper 6 GA x 17 Black Cable-Battery 6 GA x 16 Red 22

23 *Optional Item No. Qty. Part No. Description MAINTENANCE PARTS Hydrometer Grease (14-1/2 oz. Cartridge) Grease SOG (11 oz. Cartridge) Volt Battery (Wet) Squeegee Blade Replacement (Set of 2) 7 1 * Volt Battery (Wet) 8 1 * Volt Battery (Dry) Clutch Plate Pad Retainer Item No. Qty. Part No. Description ACCESSORIES Pad Holder (99105) Firm Poly Scrub Brush Grit Brush /2 Wet Attachment Set Amp, 24 V Battery Charger (99105) 23

TORNADO ILLUSTRATED PARTS 20" FLOORKEEPER EZ BRUSH DRIVE (SERIES C) CATALOG NO , 99105A & 99105B

TORNADO ILLUSTRATED PARTS 20 FLOORKEEPER EZ BRUSH DRIVE (SERIES C) CATALOG NO , 99105A & 99105B TORNADO INDUSTRIES 7401 W. LAWRENCE AVENUE CHICAGO, IL 60706 (708) 867-5100 FAX (708) 867-6968 www.tornadovac.com TORNADO 20" FLOORKEEPER EZ BRUSH DRIVE (SERIES C) CATALOG NO. 99105, 99105A & 99105B ILLUSTRATED

More information

99125B - Series N Brush Lift Assembly Model :99125B 20" EZ Floorkeeper (w/ 4-6 V Batteries) - Series N

99125B - Series N Brush Lift Assembly Model :99125B 20 EZ Floorkeeper (w/ 4-6 V Batteries) - Series N 995B - Series N Brush Lift Assembly Model :995B 0" EZ Floorkeeper (w/ - V Batteries) - Series N Page- 5 7 9 0 5 7 9 5 7 9 0 5 7 9 0 070 RETAINING RING PIN 9 WASHER 907 WELDMENT BRUSH LIFT PEDAL 900 PEDAL

More information

PARTS LIST WRANGLER 2625 DB

PARTS LIST WRANGLER 2625 DB PARTS LIST WRANGLER 2625 DB 1 NOTES 2 BRUSH GEAR MOTOR ITEM PART NO. PART DESCRIPTION QTY. 2393501 COMPLETE MOTOR ASSEMBLY 1 101 3391221 NEGATIVE LEAD 1 102 3391201 1/4-20 X 7 3/4THRU BOLT 2 103 10-24

More information

PARTS LIST WRANGLER 2625 DB

PARTS LIST WRANGLER 2625 DB PARTS LIST WRANGLER 2625 DB 1 NOTES 2 BRUSH GEAR MOTOR ITEM PART NO. PART DESCRIPTION QTY. 2393001 COMPLETE MOTOR ASSEMBLY 1 101 3391221 NEGATIVE LEAD 1 102 3391201 1/4-20 X 7 3/4THRU BOLT 2 103 10-24

More information

PARTS LIST WRANGLER 26-VS

PARTS LIST WRANGLER 26-VS PARTS LIST WRANGLER 26-VS ELECTRICAL WIRING ITEM PART NO. DESCRIPTION QTY. 1 2694161 UPPER WIRING HARNESS 1 2 2694171 LOWER WIRING HARNESS 1 3 2490811 BRUSH MOTOR WIRE ASSEMBLY 1 4 2396141 WIRE ASSEMBLY

More information

PARTS LIST WRANGLER 2625 DB

PARTS LIST WRANGLER 2625 DB PARTS LIST WRANGLER 2625 DB WITH SIDEKICK CHEMICAL DISPENSOR WITHOUT SIDEKICK CHEMICAL DISPENSOR 1 NOTES 2 BRUSH GEAR MOTOR ITEM PART NO. PART DESCRIPTION QTY. 2393501 COMPLETE MOTOR ASSEMBLY 1 101 3391221

More information

WRANGLER 1708AB, 2008AB

WRANGLER 1708AB, 2008AB WRANGLER 1708AB, 2008AB WIRING DIAGRAM ITEM PART NO. DESCRIPTION QTY. 1 1393251 WIRE ASSEMBLY - CIRCUIT BREAKER TO BRUSH SWITCH 1 2 1393261 WIRE ASSEMBLY - CIRCUIT BREAKER TO VACUUM SWITCH 1 3 1393271

More information

PARTS LIST WRANGLER 1710AB, 2010AB 120V AND 240V, TYPE F PLUG

PARTS LIST WRANGLER 1710AB, 2010AB 120V AND 240V, TYPE F PLUG PARTS LIST WRANGLER 1710AB, 2010AB 120V AND 240V, TYPE F PLUG CONTROL PANEL ASSEMBLY 101 1394151 ROUND POWER SWITCH 1 102 0693141 RUBBER SWITCH BOOT 2 103 9122465.516 I.D. X.813 O.D. X.027/.030 THICK FLAT

More information

WRANGLER 1708CE, 2008CE

WRANGLER 1708CE, 2008CE WRANGLER 1708CE, 2008CE CONTROL PANEL ASSEMBLY ITEM PART NO. DESCRIPTION QTY. 101 5490161 FULLY INSULATED FEMALE TERMINAL 14-16 2 102 0693141 RUBBER SWITCH BOOT 2 103 0691851 1/2 INTERNAL STAR LOCK WASHER

More information

WRANGLER 1708CB, 2008CB

WRANGLER 1708CB, 2008CB WRANGLER 1708CB, 2008CB WIRING DIAGRAM ITEM PART NO. DESCRIPTION QTY. 1 1393251 WIRE ASSEMBLY - CIRCUIT BREAKER TO BRUSH SWITCH 1 2 1393261 WIRE ASSEMBLY - CIRCUIT BREAKER TO VACUUM SWITCH 1 3 1393271

More information

Parts Manual STRIKER PN Striker 2010 Parts List - Printed in USA 03/20/08

Parts Manual STRIKER PN Striker 2010 Parts List - Printed in USA 03/20/08 Parts Manual STRIKER 2010 PN 236683 - Striker 2010 Parts List - Printed in USA 03/20/08 Standard Parts Recommended General Wear Parts Ref No Part Description Qty Part No 1 Squeegee Hose Assembly

More information

PARTS LIST PONY 20 SCA

PARTS LIST PONY 20 SCA PARTS LIST PONY 20 SCA WIRING DIAGRAM PART NO. PART DESCRIPTION 4990601 GEARMOTOR - 120 VOLT 4990581 GEARMOTOR - 240 VOLT 4890391 VAC MOTOR - 115 VOLT 4891251 VAC MOTOR - 240 VOLT 4991321 BRUSH MOTOR -

More information

PARTS LIST WRANGLER 2016 AE, AB, DB

PARTS LIST WRANGLER 2016 AE, AB, DB PARTS LIST WRANGLER 2016 AE, AB, DB 1 ITEM PART NO. DESCRIPTION QTY. 101 2397081 MOTOR HOUSING 1 102 9120790 10 X 5/8 PAN HEAD PHILLIPS SHEET METAL SCREW [PACK OF 10] 4 103 2397991 WATER SOLENOID 24 VOLT

More information

Tornado. Parts List Manual For Commercial Use Only. The DS Series of 175 RPM Floor Maintenance Machines

Tornado. Parts List Manual For Commercial Use Only. The DS Series of 175 RPM Floor Maintenance Machines TORNADO INDUSTRIES 7401 W. LAWRENCE AVENUE CHICAGO, IL 60706 (708) 867-5100 FAX (708) 867-6968 www.tornadovac.com Tornado Parts List Manual For Commercial Use Only The DS Series of 175 RPM Floor Maintenance

More information

Marathon Carpet Rinser/Dryers Models 800 & 1200

Marathon Carpet Rinser/Dryers Models 800 & 1200 TORNADO INDUSTRIES 7401 W. LAWRENCE AVENUE CHICAGO, IL 60706 (708) 867-5100 FAX (708) 867-6968 www.tornadovac.com Tornado Parts List For Commercial Use Only Marathon Carpet Rinser/Dryers Models 800 & 1200

More information

Electronic Service Manuals

Electronic Service Manuals Electronic Service Manuals This electronic document is provided as a service to our customers. We do not create the contents of the information contained in this document. Should you have detailed questions

More information

Control Panel Assembly Model : " Marathon 2000 (20 Gallon) - Series H

Control Panel Assembly Model :  Marathon 2000 (20 Gallon) - Series H Control Panel Assembly Model :990 " Marathon 000 (0 Gallon) - Series H Page- 7 9 0 7 9 0 Number Description Qty Req. 077 NUT-FINISHED HEX #0- (ZP) 070 SWITCH ROCKER (9-) PLUG-HOLE (ZINC) / DIA 0 NUT-HEX.LOCK(KEPS)

More information

SelectScrub 17. PARTS LIST Kent MODEL This parts list is for machines after serial number /99 revised 8/02 FORM NO.

SelectScrub 17. PARTS LIST Kent MODEL This parts list is for machines after serial number /99 revised 8/02 FORM NO. SelectScrub PARTS LIST Kent MODEL 530300 This parts list is for machines after serial number 959 3/99 revised /0 99-3 TABLE OF CONTENTS SelectScrub DESCRIPTION PAGE Chassis System... -3 Handle System...

More information

PARTS LIST CHAMP 2929

PARTS LIST CHAMP 2929 PARTS LIST CHAMP 2929 1 ITEM PART NO. DESCRIPTION QTY. 101 9122343 3/8-16 X 2 HEX HEAD FULL THREADED BOLT 3 102 9122100 3/8 SPLIT LOCK WASHER 3 103 9121400 3/8 I.D. X 7/8 O.D. X.064/.104 THICK WROUGHT

More information

WRANGLER 2016 WHEEL DRIVE, PAD ASSIST & ELECTRIC MODELS

WRANGLER 2016 WHEEL DRIVE, PAD ASSIST & ELECTRIC MODELS WRANGLER 2016 WHEEL DRIVE, PAD ASSIST & ELECTRIC MODELS BRUSH LIFT 101 9121960 3/8 EXTERNAL STAR LOCK WASHER 1 102 9122030 3/8-16 X 3/4 BUTTON HEAD SOCKET SCREW 1 103 2694261 CABLE 1 104 2391771 90 HOSE

More information

PARTS LIST CHAMP 3329 RB

PARTS LIST CHAMP 3329 RB PARTS LIST CHAMP 3329 RB 1 ITEM PART NO. DESCRIPTION QTY. 101 9122343 3/8-16 X 2 HEX HEAD FULL THREADED BOLT - PACK OF 1 3 102 9122100 3/8 SPLIT LOCK WASHER - PACK OF 10 3 103 9121400 3/8 I.D. X 7/8 O.D.

More information

Tornado [Nov. 20, 2012]/Year 2000-Current: Schematics, Accessories, Brochures, Replacement & Optional Items/Carpet Care/Marathon 800, 1200 & 2000

Tornado [Nov. 20, 2012]/Year 2000-Current: Schematics, Accessories, Brochures, Replacement & Optional Items/Carpet Care/Marathon 800, 1200 & 2000 Tornado [Nov. 20, 2012]/Year 2000-Current: Schematics, Accessories, Brochures, Replacement & Optional Items/Carpet Care/Marathon 800, 1200 & 2000 Carpet Extractors/98190 22" Marathon 2000 (20 Gallon) -

More information

Convertamatic 285LX Hydro-Retriever 285HD Lynx 285

Convertamatic 285LX Hydro-Retriever 285HD Lynx 285 Convertamatic 285LX Hydro-Retriever 285HD Lynx 285 PARTS LIST Advance MODELS 56391007(285LX) 56391008(285HD & Lynx) All models covered in this manual are Obsolete. This parts list is for machines after

More information

5540/5560. Automatic Floor Scrubber. Operator and Parts Manual Manual de Operación y de Piezas Rev. 00 (11-99)

5540/5560. Automatic Floor Scrubber. Operator and Parts Manual Manual de Operación y de Piezas Rev. 00 (11-99) 5540/5560 Automatic Floor Scrubber Operator and Parts Manual Manual de Operación y de Piezas TENNANT COMPANY Commercial Products 12875 RANSOM STREET HOLLAND MI 49424 U.S.A. FAX: 1 800 678 4240 CUSTOMER

More information

PARTS LIST CHAMP ZS 35

PARTS LIST CHAMP ZS 35 PARTS LIST CHAMP ZS 35 1 BATTERY INSTALLATION INSTRUCTIONS WET STORAGE BATTERY CORROSIVE ACID * CONTAINS ACID, AVOID CONTACT. * ANTIDOTE: * EYES - FLUSH WITH WATER 15 MINUTES. * INTERNAL - DRINK WATER

More information

PARTS LIST CHAMP 2929 WITHOUT SIDEKICK CHEMICAL DISPENSOR WITH SIDEKICK CHEMICAL DISPENSOR

PARTS LIST CHAMP 2929 WITHOUT SIDEKICK CHEMICAL DISPENSOR WITH SIDEKICK CHEMICAL DISPENSOR PARTS LIST CHAMP 2929 WITHOUT SIDEKICK CHEMICAL DISPENSOR WITH SIDEKICK CHEMICAL DISPENSOR 1 ITEM PART NO. DESCRIPTION QTY. 101 9122343 3/8-16 X 2 HEX HEAD FULL THREADED BOLT - PACK OF 1 3 102 9122100

More information

Vision 17B/BT. Section II Parts and Service Manual (78454B) CLARKE TECHNOLOGY Operator's Manual - Vision 17B/BT Page -23-

Vision 17B/BT. Section II Parts and Service Manual (78454B) CLARKE TECHNOLOGY Operator's Manual - Vision 17B/BT Page -23- Vision 17B/BT Section II Parts and Service Manual (78454B) Operator's Manual - Vision 17B/BT Page -23- HOW TOO CORRECT PROBLEMS IN THE MACHINE PROBLEM CAUSE ACTION There isn't any solution flow. The solution

More information

PARTS LIST CHAMP 2929 WITHOUT SIDEKICK CHEMICAL DISPENSOR WITH SIDEKICK CHEMICAL DISPENSOR

PARTS LIST CHAMP 2929 WITHOUT SIDEKICK CHEMICAL DISPENSOR WITH SIDEKICK CHEMICAL DISPENSOR PARTS LIST CHAMP 2929 WITHOUT SIDEKICK CHEMICAL DISPENSOR WITH SIDEKICK CHEMICAL DISPENSOR 1 ITEM PART NO. DESCRIPTION QTY. 101 9122300 3/8-16 X 1 1/4 HEX BOLT - PACK OF 2 2 102 9122100 3/8 SPLIT LOCK

More information

For cleaning machines, parts & supplies click/visit This parts list is for machines after seiral number

For cleaning machines, parts & supplies click/visit  This parts list is for machines after seiral number PARTS LIST Advance MODELS 56264058, 56264001, 56264059, 56264060, 56264061, 56264062 This parts list is for machines after seiral number 1006184 5/94 revised 3/04 94-5 TABLE OF CONTENTS 1 DESCRIPTION

More information

Tornado. Marathon 2000 Forward Only Extractor. Parts List Manual For Commercial Use Only CATALOG NO (115V, 60 HZ)

Tornado. Marathon 2000 Forward Only Extractor. Parts List Manual For Commercial Use Only CATALOG NO (115V, 60 HZ) TORNADO INDUSTRIES 7401 W. LAWRENCE AVENUE CHICAGO, IL 60706 (708) 867-5100 FAX (708) 867-6968 www.tornadovac.com Tornado Parts List Manual For Commercial Use Only Marathon 2000 Forward Only Extractor

More information

Clean Track S16, L18. Parts List Models: (S16), (L18) Form No /11

Clean Track S16, L18. Parts List Models: (S16), (L18) Form No /11 Clean Track S6, L8 Parts List Models: 56382723 (S6), 56382724 (L8) Form No. 56042595 / TABLE OF CONTENTS DESCRIPTION PAGE Base System... 2-3 Brush System... 4-5 Decal System... 6-7 Handle System 6...

More information

Hydrostatic Zero-Turn Commercial Riding Mower

Hydrostatic Zero-Turn Commercial Riding Mower Hydrostatic Zero-Turn Commercial Riding Mower Professional Turf Equipment 0" Fabricated Deck ILLUSTRATED PARTS LIST TABLE OF CONTENTS Frame Assembly.................................. 3 0" Fabricated Cutter

More information

Parts List Manual For Commercial Use Only

Parts List Manual For Commercial Use Only TORNADO INDUSTRIES 7401 W. LAWRENCE AVENUE CHICAGO, IL 60706 (708) 867-5100 FAX (708) 867-6968 www.tornadovac.com Tornado Parts List Manual For Commercial Use Only Taskforce 1200 & 1700 Wet/Dry Vacuums

More information

Convertamatic 265LX Hydro-Retriever 265HD

Convertamatic 265LX Hydro-Retriever 265HD Convertamatic 265LX Hydro-Retriever 265HD PARTS LIST Advance MODELS 56393670, 56393675 This parts list is for machines after serial number 1002647 revised 8/00 Form Number 56042286 revised 5/00 FORM NO.

More information

Hydrostatic Zero-Turn Commercial Riding Mower

Hydrostatic Zero-Turn Commercial Riding Mower Hydrostatic Zero-Turn Commercial Riding Mower Professional Turf Equipment 54" Fabricated Deck ILLUSTRATED PARTS LIST TABLE OF CONTENTS Frame Assembly.................................. 3 54" Fabricated

More information

136R616G190 Lawn Tractor FST-16 (1996) Page 1 of 27 42" Mowing Deck

136R616G190 Lawn Tractor FST-16 (1996) Page 1 of 27 42 Mowing Deck 136R616G190 Lawn Tractor FST-16 (1996) Page 1 of 27 42" Mowing Deck 136R616G190 Lawn Tractor FST-16 (1996) Page 2 of 27 42" Mowing Deck 3 97600A 1 S 42" Deck Ass'y. Code: N notates a new part (not previously

More information

Parts Manual Rev. A Z 246 /

Parts Manual Rev. A Z 246 / 115 97 16-27 Rev. A Parts Manual Z 246 / 967 844501-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of

More information

SelectScrub 27. PARTS LIST Kent MODEL This model is obsolete. 4/99 revised 2/05 FORM NO (083399P-1)

SelectScrub 27. PARTS LIST Kent MODEL This model is obsolete. 4/99 revised 2/05 FORM NO (083399P-1) PARTS LIST Kent MODEL 56636998 This model is obsolete. 4/99 revised 2/05 (083399P-1) 22 RECOMMENDED SPARE PARTS 99-4 04-6 Ref. No. Qty Description 56035302 1 Hose, Squeegee Blk 56035129 1 Hose, Tank Blk

More information

PARTS LIST CHARGER 2020 AB CHARGER 2020 DB

PARTS LIST CHARGER 2020 AB CHARGER 2020 DB PARTS LIST CHARGER 2020 AB CHARGER 2020 DB 1 ITEM PART NO. DESCRIPTION QTY. 101 6495511 CONTROL FRAME WELDMENT 1 102 9121390 11/32 I.D. X 11/16 O.D. X.051/.080 THICK SAE FLAT WASHER (5/16) 2 103 9121450

More information

MM184 Rev. 12 (9 94)

MM184 Rev. 12 (9 94) 465 480 490 MM184 Rev. 12 (9 94) This manual is furnished with each new TENNANT Model 465, 480, and 490. It provides necessary operating and preventive maintenance instructions. Read this manual completely

More information

SC D, 20R Advance

SC D, 20R Advance Model: SC1500 20D - Advance SC1500 20R Part List US-English Table of Contents GENERAL VIEW 3 CHASSIS SYSTEM 5 DRIVE WHEEL ASSEMBLY 8 PLATFORM ASSEMBLY 10 CONTROL SYSTEM 12 DECAL SYSTEM 14 ELECTRICAL SYSTEM

More information

PARTS LIST CHARGER 2025 AB CHARGER 2025 DB

PARTS LIST CHARGER 2025 AB CHARGER 2025 DB PARTS LIST CHARGER 2025 AB CHARGER 2025 DB 1 ITEM PART NO. DESCRIPTION QTY. 101 6495511 CONTROL FRAME WELDMENT 1 102 9121390 11/32 I.D. X 11/16 O.D. X.051/.080 THICK SAE FLAT WASHER (5/16) - PACK OF 10

More information

PARTS LIST CHARGER 2716 DB PLUS

PARTS LIST CHARGER 2716 DB PLUS PARTS LIST CHARGER 2716 DB PLUS BASE ITEM PART NO. DESCRIPTION QTY. 101 6495511 CONTROL FRAME WELDMENT 1 102 9121390 11/32 I.D. X 11/16 O.D. X.051/.080 THICK SAE FLAT WASHER (5/16) 2 103 9121450 5/16-18

More information

MODELS: (4800), (4300) (4300 AXP), (4800 AXP)

MODELS: (4800), (4300) (4300 AXP), (4800 AXP) PARTS LIST Advance MODELS: 56303000 (4800), 56303001 (4300) 56303591 (4300 AXP), 56303592 (4800 AXP) 3/04 revised 3/11 04-3 08-11 TABLE OF CONTENTS DESCRIPTION PAGE Chassis System... 2-3 Chassis System

More information

Retriever 360G/P. 5/92 revised 2/01 FORM NUMBER

Retriever 360G/P. 5/92 revised 2/01 FORM NUMBER Retriever 360G/P PARTS LIST Advance MODELS 56468470, 56468480 This parts list is for machines after serial number 505073 All models covered in this manual are OBSOLETE 5/92 revised 2/01 FORM NUMBER 56042267

More information

Electronic Service Manuals

Electronic Service Manuals Electronic Service Manuals This electronic document is provided as a service to our customers. We do not create the contents of the information contained in this document. Should you have detailed questions

More information

PARTS LIST CHARGER 2716 DB PLUS

PARTS LIST CHARGER 2716 DB PLUS PARTS LIST CHARGER 2716 DB PLUS BASE ITEM PART NO. DESCRIPTION QTY. 101 6495511 CONTROL FRAME WELDMENT 1 102 9121390 11/32 I.D. X 11/16 O.D. X.051/.080 THICK SAE FLAT WASHER (5/16) 2 103 9121450 5/16-18

More information

PARTS LIST CHAMP 3529 RB WITHOUT SIDEKICK CHEMICAL METERING WITH SIDEKICK CHEMICAL METERING

PARTS LIST CHAMP 3529 RB WITHOUT SIDEKICK CHEMICAL METERING WITH SIDEKICK CHEMICAL METERING PARTS LIST CHAMP 3529 RB WITHOUT SIDEKICK CHEMICAL METERING WITH SIDEKICK CHEMICAL METERING 1 ITEM PART NO. DESCRIPTION QTY. 101 9124000 M10-1.5 X 50 HEX HEAD BOLT - PACK OF 2 2 102 9124003 M10 SPLIT LOCK

More information

Retriever 5100G/P. 11/89 revised 10/02 FORM NO

Retriever 5100G/P. 11/89 revised 10/02 FORM NO Retriever 5100G/P PARTS LIST Advance MODELS 56497000, 56497010 This parts list is for machines after serial number 353005 All models covered in this manual are OBSOLETE 11/89 revised 10/02 FORM NO. 56042216

More information

Klenzor 16 Klenzor 18 MPH

Klenzor 16 Klenzor 18 MPH Klenzor 16 Klenzor 18 MPH PARTS LIST Kent MODELS 56265004(16), 56265005(18) Simple. Clean. 12/04 revised 7/09 04-12 07-4 TABLE OF CONTENTS Klenzor 16, 18 MPH 1 DESCRIPTION PAGE Base System... 2-3 Brush

More information

mi Model 108 Compact Tractor Parts Catalog

mi Model 108 Compact Tractor Parts Catalog mi Model 108 Compact Tractor Parts Catalog Catalog No. 1226 PRICE 75 CENTS CASE MODEL 108 COMPACT TRACTOR Parts Catalog No. 1226 Leitch 2500 9-72 "'^^^l" 1" ifif --C: ^1=5 t^dj d- CASE MODEL 108 COMPACT

More information

PARTS LIST ALPHA WET / DRY VACUUM (ALS)

PARTS LIST ALPHA WET / DRY VACUUM (ALS) PARTS LIST ALPHA WET / DRY VACUUM (ALS) ALPHA 30 ALPHA 100 ALPHA 100 FMS ALPHA 30 MOTOR ASSEMBLY 1 5797781 LIFT HANDLE 1 2 5792611 SCREW SELF TAP 5X25 2 3 5791441 SCREW SELF TAP 5 X 20 2 4 5797791 TOP

More information

Encore S28/L28/S33/L33/S38/L38. Section II. Parts and Service Manual (79049B)

Encore S28/L28/S33/L33/S38/L38. Section II. Parts and Service Manual (79049B) Encore S8/L8/S/L/S8/L8 Section II Parts and Service Manual (9049B) CLARKE TECHNOLOGY Operator's Manual - Encore S8/L8/S/L/S8/L8 - - HOW TO CORRECT PROBLEMS IN THE MACHINE PROBLEM CAUSE ACTION The machine

More information

PARTS LIST CHAMP 3329 RB WITHOUT SIDEKICK CHEMICAL METERING WITH SIDEKICK CHEMICAL METERING

PARTS LIST CHAMP 3329 RB WITHOUT SIDEKICK CHEMICAL METERING WITH SIDEKICK CHEMICAL METERING PARTS LIST CHAMP 3329 RB WITHOUT SIDEKICK CHEMICAL METERING WITH SIDEKICK CHEMICAL METERING 1 ITEM PART NO. DESCRIPTION QTY. 101 9124000 M10-1.5 X 50 HEX HEAD BOLT - PACK OF 2 2 102 9124003 M10 SPLIT LOCK

More information

Parts Manual Rev. A

Parts Manual Rev. A 115 97 25-27 Rev. A Parts Manual Z 242F / 967 844702-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of

More information

Parts Manual Rev. A

Parts Manual Rev. A 115 97 79-27 Rev. A Parts Manual Z 248F / 967 844801-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of

More information

13AU609H063 (1999) Page 1 of 25 Axle & Wheels Front And Steering Assembly

13AU609H063 (1999) Page 1 of 25 Axle & Wheels Front And Steering Assembly 13AU609H063 (1999) Page 1 of 25 Axle & Wheels Front And Steering Assembly 13AU609H063 (1999) Page 2 of 25 Axle & Wheels Front And Steering Assembly 1 683-0304 1 S Frame 2 710-0604A 1 /P Self-tapping Screw,

More information

PARTS LIST CHARGER 2022 AB

PARTS LIST CHARGER 2022 AB PARTS LIST CHARGER 2022 AB ITEM PART NO. PART DESCRIPTION QTY. 101 6497261 AXLE / PIVOT MOUNT 2 102 6495891 PIVOT 1 103 2691181 PIVOT SPACER, STABILIZER BAR 2 104 9122180 13/32 X 13/16 X.051 THICK WASHER

More information

72K850ZP PARTS MANUAL

72K850ZP PARTS MANUAL 7 2 K 8 5 0 Z P PARTS MANUAL 72 MID-CUT GAS ENGINE OPTION SECTION 72 MID-CUT DECK ASSEMBLY 72" Mid-Cut Deck Assembly # PART NO. QTY DESCRIPTION 1 582096 1 72" MC DECK WELDMENT 2 582098 1 72" DECK CHANNEL

More information

Electronic Service Manuals

Electronic Service Manuals Electronic Service Manuals This electronic document is provided as a service to our customers. We do not create the contents of the information contained in this document. Should you have detailed questions

More information

Parts Manual Rev. A

Parts Manual Rev. A 115 96 28-27 Rev. A Parts Manual Z 242F / 967 271802-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of

More information

Encore MAX. 6/08 revised 12/08 FORM NO

Encore MAX. 6/08 revised 12/08 FORM NO PARTS LIST Models: 505-947, 505-948(OBS), 505-949(OBS), 505-951, 505-952 505-953, 505-954, 505-955(OBS), 505-956, 505-957, 505-958 505-962, 505-964(OBS), 505-965 6/08 revised 12/08 2 TABLE OF CONTENTS

More information

ENCORE S20/L20. Parts and Service Manual. Section II (74836B) CLARKE TECHNOLOGY Operator's Manual - Encore S20/L20 Page -17-

ENCORE S20/L20. Parts and Service Manual. Section II (74836B) CLARKE TECHNOLOGY Operator's Manual - Encore S20/L20 Page -17- ENCORE S0/L0 Section II Parts and Service Manual (8B) CLARKE TECHNOLOGY Operator's Manual - Encore S0/L0 Page -1- HOW TO CORRECT PROBLEMS IN THE MACHINE PROBLEM CAUSE ACTION There is no solution flow.

More information

Adhancer BA 855 TRIO EDS

Adhancer BA 855 TRIO EDS Adhancer BA 855 TRIO EDS PARTS LIST Advance Models: 56316000(W28-C), 56316001(W32-C) Nilfisk Models: 56316014(BA 855 TRIO EDS ) 3/06 revised 4/08 06-3 TABLE OF CONTENTS 1 DESCRIPTION PAGE Chassis System...

More information

PARTS LIST COLT COLT HEPA

PARTS LIST COLT COLT HEPA PARTS LIST COLT 800-1250 - 1450 COLT HEPA - 1250-1450 MOTOR / LID ITEM PART NO. PART DESCRIPTION QTY. 101 0891201 TOP COVER 1 102 0294341 TOP MOTOR SEAL 1 103 0299661 STRAIN RELIEF CORD CLAMP 1 104 0891131

More information

NSS STANDARD SPEED FLOOR MACHINES

NSS STANDARD SPEED FLOOR MACHINES PARTS LIST NSS STANDARD SPEED FLOOR MACHINES MUSTANG 300 DS MUSTANG 17 & 20 WIRE DIAGRAM - MUSTANG 300 DS 120 VOLT SEE HANDLE ASSEMBLY FOR COMPONENT NUMBERS 240 VOLT SEE HANDLE ASSEMBLY FOR COMPONENT NUMBERS

More information

Parts Manual Rev. 3

Parts Manual Rev. 3 114 08 93-27 Rev. 3 Parts Manual Z 254F / 967954001-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of

More information

Parts Manual PZ Please read the operator manual carefully and make sure you understand the instructions before using the machine.

Parts Manual PZ Please read the operator manual carefully and make sure you understand the instructions before using the machine. Parts Manual PZ 60 967 045601-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support in service questions,

More information

PARTS LIST CHARGER 2717 AB

PARTS LIST CHARGER 2717 AB PARTS LIST CHARGER 2717 AB ITEM PART NO. PART DESCRIPTION QTY. 101 6497261 AXLE / PIVOT MOUNT 2 102 6495891 PIVOT 2 103 2691181 PIVOT SPACER, STABILIZER BAR 4 104 9122180 13/32 X 13/16 X.051 THICK WASHER

More information

14A6816H190 GT-2150 (2003) Page 1 of 28 Carburetor

14A6816H190 GT-2150 (2003) Page 1 of 28 Carburetor 14A6816H190 GT-2150 (2003) Page 1 of 28 Carburetor 14A6816H190 GT-2150 (2003) Page 2 of 28 Carburetor TC-640221 1 /P Carburetor (Incl 184 of Engine Parts Lists) 1 TC-640216 1 Throttle Shaft & Lever Assembly

More information

PARTS LIST STALLION 8 SC

PARTS LIST STALLION 8 SC PARTS LIST STALLION 8 SC DOME ASSEMBLY ITEM PART NO. PART DESCRIPTION QTY. 101 4894969 DOME ASSEMBLY - INCLUDES: 1 4894351 DOME 1 101A 4890121 DOME GASKET 1 101B 4890911 ADAPTOR - 1 1/2 MPT X 1 1/2 MSL

More information

Champion Series Zero-Turn Riders & Mower Decks

Champion Series Zero-Turn Riders & Mower Decks Parts Manual Champion Series Zero-Turn Riders & Mower Decks HP Tractors Mfg. No. Description Champion, HP Zero-Turn Rider Champion, HP Zero-Turn Rider (CE) 0HP Tractors Mfg. No. Description Champion, 0HP

More information

Parts Manual Zero Turn Mower / Z 248F

Parts Manual Zero Turn Mower / Z 248F Parts Manual Zero Turn Mower / Z 248F 967262501-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support

More information

Parts Manual Zero Turn Mower / Z 254i

Parts Manual Zero Turn Mower / Z 254i Parts Manual Zero Turn Mower / Z 254i 967324201-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support

More information

AquaPLUS AquaPLUS AXP

AquaPLUS AquaPLUS AXP AquaPLUS AquaPLUS AXP Parts List Advance Models: 56317001, 56317002 4/07 revised 8/07 07-4 TABLE OF CONTENTS 1 DESCRIPTION PAGE Chassis System... 2-3 Decal System... 4-5 Recovery System... 6-7 Scrub System-Cylindrical...

More information

Parts Manual Rev. B RZT48 /

Parts Manual Rev. B RZT48 / 115 91 36-2 Rev. B Parts Manual RZT48 / 96 62001-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of 10%

More information

PB18-G Series Portable Pump Service Parts List

PB18-G Series Portable Pump Service Parts List Document Number Issue Date 01/24/07 Rev. Date 7/28/16 PB18-G Series Portable Pump Service Parts List Component Pump Pump Model (Located on Serial Plate) PB18-G2015B PB18-G2015F Exploded View See Page Cross

More information

PARTS CATALOG ODYSSEY INCLUDES MOWER

PARTS CATALOG ODYSSEY INCLUDES MOWER PARTS CATALOG 8-3350 ODYSSEY INCLUDES MOWER INDEX PAINT ENGINES GENERAL INFO PRODUCT IDENTIFICATION NUMBERS (P.I.N.) OR SERIAL NUMBERS (S/N) ENGINE MODEL, SERIAL AND SPECIFICATION NUMBERS TRACTOR MODEL

More information

PARTS LIST ELECTRIC CHARGER 1500

PARTS LIST ELECTRIC CHARGER 1500 PARTS LIST ELECTRIC CHARGER 1500 HANDLE ASSEMBLY - 5293999 120 VOLT - 75 FOOT CORD HANDLE ASSEMBLY - 5296609-240 VOLT - 75 FOOT SHUKO CORD ITEM PART NO. PART DESCRIPTION QTY. 102 5391873 COVER - SWITCH

More information

Parts Manual Zero Turn Mower / Z

Parts Manual Zero Turn Mower / Z Parts Manual Zero Turn Mower / Z 246 967271501-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support

More information

Parts Manual Rev. A RZT54 /

Parts Manual Rev. A RZT54 / 115 93 37-27 Rev. A Parts Manual RZT54 / 967 672101-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of

More information

Parts Manual Zero Turn Mower / Z

Parts Manual Zero Turn Mower / Z Parts Manual Zero Turn Mower / Z 254 967324101-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support

More information

ILLUSTRATED PARTS LIST

ILLUSTRATED PARTS LIST IPL MODEL STHM 71 72 1 7 7 ILLUSTRATED PARTS LIST 70 2 7 THIS MANUAL CONTAINS THE ILLUSTRATED PARTS LIST FOR MODELS: STHM - 2CV with a serial number of 00001-0 SM-1A with a serial number of 001- SM-72A

More information

LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES "G"

LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES G Parts Manual for LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES "G" MODEL LT160H42GBV LT160H42GBV2 LT180H48GBV2 WLT160H42GBV WLT180H48GBV2 McDonough, GA, 30253 U.S.A. COPYRIGHT 2006 SNAPPER PRODUCTS,

More information

Parts List Wright Stander Rapid-Hite Mower (For Serial Numbers and Higher Until Superseded)

Parts List Wright Stander Rapid-Hite Mower (For Serial Numbers and Higher Until Superseded) Parts List Wright Stander Rapid-Hite Mower (For Serial Numbers 33615 and Higher Until Superseded) Replace with newer revisions as they become available 2007 Wright Manufacturing, Inc. All rights reserved

More information

365L (2001) Page 1 of 36 54" Deck Assembly

365L (2001) Page 1 of 36 54 Deck Assembly 365L (2001) Page 1 of 36 54" Deck Assembly 365L (2001) Page 2 of 36 54" Deck Assembly 1 720-0241 1 S Wing Nut Knob 2 703-2817 1 Belt Cover LH 3 703-2816 1 Belt Cover RH 4 747-3306 1 Idler Spring Mounting

More information

Reproduction. Not for HYDRO DRIVE 46" 22 HP ZTR 360Z SERIES. Parts Manual for ZT2246

Reproduction. Not for HYDRO DRIVE 46 22 HP ZTR 360Z SERIES. Parts Manual for ZT2246 Parts Manual for HYDRO DRIVE 46" 22 HP ZTR 360Z SERIES Model No. Description 2691316-00 ZT2246 Briggs & Stratton Yard Power Products Group 3515 N. 124 Street / PO Box 702 Wauwatosa, WI 53222 U.S.A. 800-935-2967

More information

SCRUBTEC 985. PARTS LIST Model /11 FORM NO

SCRUBTEC 985. PARTS LIST Model /11 FORM NO PARTS LIST Model 56381796 2/11 11-2 TABLE OF CONTENTS 1 DESCRIPTION PAGE Chassis System... 2-3 Chassis System (Squeegee Linkage Assy)... 4-5 Decal System... 6-7 Recovery System... 8-9 Scrub System...

More information

Reproduction. Not for HYDRO DRIVE 46" 22 HP ZTR 360Z SERIES. Parts Manual for ZT2246

Reproduction. Not for HYDRO DRIVE 46 22 HP ZTR 360Z SERIES. Parts Manual for ZT2246 Parts Manual for HYDRO DRIVE 46" 22 HP ZTR 360Z SERIES Model No. Description 2691316-00 ZT2246 Briggs & Stratton Yard Power Products Group 3515 N. 124 Street / PO Box 702 Wauwatosa, WI 53222 U.S.A. 800-935-2967

More information

Part s Catalog. LX420 & LX460 Lawn Tractors. Model No. 13AX60RG744 Model No. 13AX60RH744

Part s Catalog. LX420 & LX460 Lawn Tractors.   Model No. 13AX60RG744 Model No. 13AX60RH744 Part s Catalog For Parts Call 0-- or 0-- LX0 & LX0 Lawn Tractors Model No. AX0RG Model No. AX0RH Original Instructions (EN) -0 (0//0) Models X0RG & X0RH --00 Turf Tire, 0 x.0 x -000-00 Rim,.0 x.0-0-0 Wheel

More information

Parts Manual Rev. A RZT48 /

Parts Manual Rev. A RZT48 / 115 91 36-2 Rev. A Parts Manual RZT48 / 96 62001-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of 10%

More information

25 Horsepower Hydrostatic Zero-Turn Commercial Riding Mower

25 Horsepower Hydrostatic Zero-Turn Commercial Riding Mower MMZ 2, 260 2 Horsepower Hydrostatic Zero-Turn Commercial Riding Mower ILLUSTRATED PARTS LIST " Float Cutter Deck - Figure 1 3 1 27 32 17 6 1 11 31 36 3 19 7 23 1 33 38 18 37 22 3 20 2 10 2 12 21 30 39

More information

MK-5000G exploded VieW

MK-5000G exploded VieW Frame accessories 38 cutting head Pump Assembly 39 connecting linkage foot pedal linkage 40 curtain blade guard 41 ENGINE Assembly 42 PARTS LIST A Frames - - A1 Frame, MK-5000 Main 1 155541 B Pivot Bracket

More information

Parts Manual (EN) Read the Operators Manual before using the machine. Read the Safety Messages before servicing machine.

Parts Manual (EN) Read the Operators Manual before using the machine. Read the Safety Messages before servicing machine. Parts Manual (EN) Read the Operators Manual before using the machine. Read the Safety Messages before servicing machine. www.rpscorporation.com 1711 South Street Racine, WI 53404 (USA) (800) 450-9824 (+001)

More information

Parts List for all Sentar Sport models For Sentar Sport serial #33615 and higher until superseded

Parts List for all Sentar Sport models For Sentar Sport serial #33615 and higher until superseded Parts List for all Sentar Sport models For Sentar Sport serial #33615 and higher until superseded WRIGHT MANUFACTURING, INC. - 4600X WEDGEWOOD BLVD - FREDERICK, MD 21703 Revised 01/2007 36" CUTTER DECK

More information

Electronic Service Manuals

Electronic Service Manuals Electronic Service Manuals This electronic document is provided as a service to our customers. We do not create the contents of the information contained in this document. Should you have detailed questions

More information

SC8000 3/13 FORM NO

SC8000 3/13 FORM NO SC8000 PARTS LIST Models: 56080 (48 LPG), 5608 (48 LPG Ecoflex), 5608 (48 D), 56083 (48 D Ecoflex) 56084 (60 LPG), 56085 (60 LPG Ecoflex), 56086 (60 D), 56087 (60 D Ecoflex) 56088 (6 LPG), 56089 (6 LPG

More information

MUSTANG 1500 BURNISHER

MUSTANG 1500 BURNISHER PARTS LIST MUSTANG 1500 BURNISHER NON-VAC-TRAC VAC-TRAC HANDLE ASSEMBLY ITEM PART NO. PART DESCRIPTION QTY. 5990189 COMPLETE HANDLE ASSEMBLY - 120 VOLT 1 5990199 COMPLETE HANDLE ASSEMBLY - 240 VOLT 1 101

More information

Electronic Service Manuals

Electronic Service Manuals Electronic Service Manuals This electronic document is provided as a service to our customers. We do not create the contents of the information contained in this document. Should you have detailed questions

More information

AquaClean 16ST, 16XP, 18FLX, 18ST

AquaClean 16ST, 16XP, 18FLX, 18ST AquaClean 16ST, 16XP, 18FLX, 18ST PARTS LIST MODELS: 56265003(16ST), 56265000(16XP), 56265001(18FLX), 56265008(18ST) 11/04 revised 8/11 04-11 08-11 TABLE OF CONTENTS AquaClean 1 DESCRIPTION PAGE Base

More information